
  
 
 

Town of Erin Wastewater Class EA   May 2017 
Subsurface Disposal Alternative  Ainley Group, File No. 115157 
 i    

Executive Summary 
 

This technical memorandum examines subsurface disposal of treated effluent as an alternative 
to the preferred alternative established in the SSMP involving a surface water discharge to the 
West Credit River downstream of Erin Village. Whereas the SSMP identified a more detailed 
process to examine subsurface disposal, as a means to increase the serviced population, it did 
not consider subsurface disposal as a general alternative solution for the existing communities. 
This technical memorandum examines the alternative of subsurface disposal as a general 
[...]
 Assessment of sewage effluent volumes. 
 Assessment of effluent quality. 

 
The above assessment is better suited as part of a Schedule “C” Class EA in order to fully 
demonstrate feasibility and enable the subsequent consideration of different technologies. A 
long term environmental monitoring program might also be required to assess the effectiveness 
of the proposed groundwater aquifer contamination control measures.” 
 
 
Should subsurface disposal be established as a viable alternative solution, then the above-
noted activities would need to be carried out during Phase 3 of the UCWS EA.  

1.2 Objectives 
 
The main objective of this technical memorandum is to review and establish the viability of 
treating wastewater and discharging treated effluent to subsurface disposal fields within the 
study area. The Ministry of Environment and Climate Change (MOECC) guidelines refer to 
these systems as “Large Subsurface Sewage Disposal Systems (LSSDS)”.  As such, this 
technical memorandum: 
 

 Documents regulations and likely effluent standards for treatment and subsurface 
disposal  

 Performs a hydrogeological/geotechnical overview of the study area based on existing 
knowledge, studies, etc. (no field work) to determine water table conditions, general flow 
direction, vulnerability of the underlying aquifers etc.  

 Reviews available background water quality of local shallow groundwater to aid in 
determining potential treatment requirements  

 Identifies opportunities for treatment and subsurface disposal for existing Erin and 
Hillsburgh communities and for growth areas 

 Identifies potential service areas, treatment requirements and size of disposal fields for 
each decentralized system 

 Identifies land requirements and environmental constraints (wetlands, surface waters, 
source water protection areas, areas of high aquifer vulnerability, etc.) 

 Identifies conceptual level capital and operating costs for potentially viable subsurface 
disposal alternatives 

 Determines whether any treatment/subsurface disposal opportunities represent viable 
and cost effective alternatives to surface water discharge 

 Identifies scope, cost and time implications to include treatment/subsurface disposal 
alternatives in Phase 3 and 4 of the UCWS EA for any viable alternatives 

2.0 Review of Legislation and Guidelines for Subsurface Disposal 
 

An overview of practices for the design of Large Subsurface Sewage Disposal Systems 
(LSSDS) is presented in Chapter 22 of the Design Guidelines for Sewage Works published by 
the MOECC. The guidelines are applicable to systems exceeding 10 m3/d. Systems with lower 
flow rates are under the jurisdiction of the Building Code Act. Most existing private sewage 
systems in the urban areas of Erin Village and Hillsburgh fall under the building code. 
 



  
 

Town of Erin Wastewater Class EA   May 2017 
Subsurface Disposal Alternative  Ainley Group, File No. 115157 
 4  
 

As outlined in the design guidelines, there is a significant amount of site investigation required 
for the establishment of a LSSDS. In order to obtain MOECC approval for a LSSDS the 
following investigations would be required to fully understand the site characteristics and ensure 
proper operation of the system: 
 

1. Full hydrogeological, hydrological / surface water assessment 
2. Reasonable Use Guideline assessment (MOECC Guideline B-7) 
3. Groundwater / water well, surface water / aquatic life and microbiological risk 

assessments; 
4. Water well survey within 2 to 5 km of site (radius may vary depending on specific 

geologic conditions etc.); 
5. Integrated groundwater -  surface water flow modelling; 
6. Anticipated area of land required for beds (and therefore not available for other use);    
7. Influent, effluent, groundwater and surface water monitoring plans, and performance 

criteria that would need to be met (MOECC Guideline B-7-1); 
8. Contingency plans to address system failure; 

 
It is anticipated that the treatment facility required prior to subsurface discharge would involve a 
plant similar to a traditional secondary sewage treatment plant discharging to surface water. The 
facility design would be required to demonstrate that the suite of contaminants in the raw 
sewage and contaminant loadings would be treated to meet MOECC requirements and to safely 
percolate the effluent into the disposal field. Engineering design would likely need to 
demonstrate effluent discharge requirements to the bed for nitrate, anticipated to be no greater 
than 2.5 mg/L to accommodate the size of the beds required, and meet reasonable use 
guidelines at the property boundary.  
 
It should be noted that previous feedback from the MOECC and CVC has indicated that surface 
water discharge through Hillsburgh and Erin village was not a preferred option due to the high 
background phosphorus levels in the West Credit River in the area and the fact that, for this 
reach, the West Credit is a losing stream. Any subsurface disposal systems must therefore 
demonstrate that there will be no impact on the River or any surface waters through this area. 
The design guidelines state that, in most cases, a 300m separation is sufficient to ensure that 
there are no appreciable impacts on the surface water. However, due to the rolling topography 
of the study area, it is likely that the separation would need to be at least 300m. A key aspect of 
this technical memorandum will, therefore, be the establishment of available land for the LSSDS 
systems. Wastewater will need to be pumped from the collection systems to a suitable location 
for treatment and subsurface disposal.  
 
Treated effluent requirements similar to those established for the surface water discharge 
proposed at 10th Line will be triggered unless it can be established that a proposed LSSDS does 
not influence surface water.  CVC have also indicated that they would not support a discharge 
through Hillsburgh and Erin Village where there is influence on the West Credit River. 

3.0 Review of Similar Systems in Ontario 
 
Large subsurface disposal systems are a common effluent management practice throughout 
rural Ontario. Typically LSSDS are used for small single developments such as nursing homes, 
hotels, subdivisions, recreational parks and centres, industrial and commercial parks. Such 
applications are typically designed in concert with the individual development and the 



  
 

Town of Erin Wastewater Class EA   May 2017 
Subsurface Disposal Alternative  Ainley Group, File No. 115157 
 5  
 

environmental reviews are completed by the developer/owner. Implementation of a proposed 
LSSDS system by the developer/owner typically means that the land required is already in the 
hands of the developer/owner. LSSDS are typically designed for an average day flow (ADF) of 
10-80 m3/d. Greater than 80 m3/d would generally represent a large system for this approach to 
wastewater management.  
 
Based on operational experience with LSSDS systems, one of the important design 
considerations is avoidance of “plugging” of the disposal beds wherein excessive solids build up 
in the bed eventually stops effective percolation resulting in effluent breakout at the surface. 
Subsurface disposal systems have been documented to plug even at average total suspended 
solids (TSS) values less than 10 mg/L. It is likely that plugging results from short term spikes in 
TSS values which deposit in the system over time and eventually cause failure. The design of 
an LSSDS therefore needs to account for plugging as an eventuality and provide a contingency 
measure for this type of failure. The simplest and most likely contingency measure would be the 
establishment of additional / reserve disposal beds. In addition, treatment systems must be 
robust and achieve effluent TSS levels less than 10 mg/L which is equivalent to a reasonably 
high level of secondary treatment.  
 
As noted, within Ontario, an ADF of 80 m3/d would represent a large system for a LSSDS. In 
comparing this scale to the UCWS EA study area, it is noted that the volume of effluent 
anticipated from just the existing Erin Village would need to accommodate an ADF of 2,244 
m3/d, while the existing community of Hillsburgh would need to accommodate an ADF of 599 
m3/d (assuming gravity sewers). At the typical size for a LSSDS, servicing the existing 
communities would likely require some 30 to 40 separate systems each with their own treatment 
systems and disposal fields and each requiring their own effluent limits and MOECC approval 
and ongoing operation, maintenance, monitoring and reporting.  

3.1 Centre 2000 Review 
 
In Erin Village, the Erin District High School and Erin Community Centre (Centre 2000) are 
currently serviced by a secondary sewage treatment system discharging to an LSSDS with a 
design ADF of 40 m3/d. The system at Centre 2000 was upgraded in 2011 to a series of three 
Waterloo BioFilter units (trickling filter, denitrification trickling filter, polishing trickling filter). The 
effluent criteria for the system is outlined in the plant Environmental Compliance Approval (ECA 
# 5808-95HSF5) as described in Table 1. The effluent criteria must be met by the system prior 
to discharging to the tile beds.   
 

Table 1 – Effluent Requirements for Centre 2000 

Parameter Concentration (mg/L) 
CBOD5 15 
Suspended Solids 15 
(Ammonia + Ammonium) Nitrogen 2 (summer), 3 (winter) 
Nitrate Nitrogen 3.6 
TKN 3 (summer), 4 (winter) 

 
The effluent results from 2012-2015 at the Centre 2000 plant are provided in Table 2. As shown, 
the plant is able to maintain adequate effluent concentrations for most parameters, however, the 
average Nitrate concentration in the effluent is in exceedance of the ECA. The Nitrate levels in 
the effluent vary greatly with some samples measuring very high for Nitrate and other samples 
measured as low as 0.06 mg/L. Overall, over the 2012-2015 period, 49 of 104 samples 



  
 

Town of Erin Wastewater Class EA   May 2017 
Subsurface Disposal Alternative  Ainley Group, File No. 115157 
 6  
 

measured in exceedance of the ECA for Nitrate.  Based on the effluent data, the treatment 
efficacy for Nitrate with the existing system appears to correlate with sewage flow rates.  
 

Table 2 – Effluent Characteristics 2012-2015 

Year ADF       
(m3/d) 

CBOD 
(mg/L) 

TSS    
(mg/L) 

TAN   
(mg/L) 

NO3-N 
(mg/L) 

TKN 
(mg/L) 

2012 10.0 3 3 0.3 7.78 1.9 
2013 8.9 10 4 0.4 6.08 1.6 
2014 10.9 12 6 1.3 8.21 2.3 
2015 9.9 10 4 0.5 3.75 1.1 

 
The failure of the Centre 2000 to adequately treat Nitrate does not necessarily mean that all 
treatment processes will have difficulty meeting effluent requirements. However, for larger 
systems sized appropriately for multiple areas of the Erin-Hillsburgh service area, it would be 
imperative to ensure consistent compliance with effluent requirements and clearly a more robust 
and reliable treatment system would be required. Failure to meet effluent requirements would 
likely result in orders from the MOECC to enhance the treatment provided. 

3.2 Island Lake Subdivision  
 
The Island Lake subdivision is a 71 Hectare development in the Town of Mono, with 335 
detached residential lots and may be considered a very large application for an LSSDS. To 
service the 335 lots, a treatment system discharging to an LSSDS was proposed. In 2014 an 
ECA was obtained for a 365 m3/d system consisting of primary, secondary and, tertiary 
wastewater treatment. The system is also equipped with a 140 m3 equalization tank to manage 
peak flows. 
 
The treatment at the plant consists of a primary clarifier, a rotating biological contactor (RBC) for 
secondary treatment discharging to a final clarifier, and upflow continuous backwash sand filters 
for tertiary treatment. In order to meet the effluent limits, tertiary filters are used to reduce nitrate 
and phosphorus levels.  Effluent limits for the system are described in Table 3. 
 

Table 3 – Effluent Requirements for Island Lake Estates 

Parameter Concentration (mg/L) 
CBOD5 10 
Suspended Solids 10 
(Ammonia + Ammonium) Nitrogen 2.0 
Nitrate Nitrogen 3.0 
Total Phosphorus 0.25 

 
The total length of distribution pipe required was calculated based using Equation 1 as provided 
in Section 8.7.3.1 of the Ontario Building Code (OBC): 
 
 
 
 



  
 

Town of Erin Wastewater Class EA   May 2017 
Subsurface Disposal Alternative  Ainley Group, File No. 115157 
 7  
 

Equation 1 – Length of Distribution Piping for LSSDS 

𝐿 =
𝑄 ∗ 𝑇

300
 

Where: 
L = Total length of pipe required 
Q = Design flow (L/d) 
T = Percolation rate (min/cm) 

 
Based on an extensive geotechnical investigation at the site which included a total of 51 test pits 
and 47 bore holes, it was concluded that the native soils at the site had percolation times (T-
Times) which were too high for a functional tile bed. A series of boreholes within the tile bed 
area and down gradient from the tile bed were established as monitoring wells to allow for 
groundwater quality monitoring to ensure adequate attenuation is maintained.  As a result of the 
percolation rates, a partially raised tile bed was selected and sand fill was specified for the site 
to achieve a percolation rate of 6min/cm.  For a design flow rate of 335 m3/d and a percolation 
rate of 6 min/cm, the total length of distribution pipe was calculated to be 6.7 km. To 
accommodate the proper spacing for the distribution chambers, spacing for piping to each 
leaching bed cell, a clay berm around the tile bed, and a mantle in the direction of shallow 
groundwater flow, the total area needed for the site was over 2.8 Ha. 
 
It is believed that the all-in system cost, including investigations, engineering, treatment and the 
disposal bed, was $7 million to implement (excluding collection system sewers). This represents 
around $21,000 per lot for wastewater treatment and disposal alone. It should also be noted that 
this is a new development wherein the developer owned and controlled sufficient land area to 
complete the development and construct the disposal field. 

4.0 Establishing Effluent Standards 
 
The effluent requirements for LSSDSs’ are determined through a review of the land where the 
system is proposed. The land is reviewed under the MOECC Guideline B-7 for Reasonable Use 
which provides a standard approach for the determination of “reasonable use” for the 
groundwater/soil in the vicinity of the site. The determination of reasonable use at a site is a 
Ministry decision and is based largely on three major considerations: the present use of 
groundwater in the vicinity, the potential use of groundwater in the vicinity, and the existing 
quality and quantity of the groundwater in the vicinity.  
 
The reasonable use of the groundwater at a site is most often associated with the current use, 
however if no current use is established it is typically assumed that groundwater will be used for 
drinking water.  The reasonable use determined for a site dictates the effluent requirements. In 
general, a LSSDS will be restricted to polluting the groundwater up to a limit of 25% of the 
health-related water quality objectives or up to 50% of non-health-related water quality 
objectives. Nitrates, for example, are a health-related water quality objective with a limit of 10 
mg/L to ensure safe drinking water; in following the guidelines the maximum discharge 
concentration would be limited to 2.5 mg/L.  Based on broad generalisation of groundwater 
quality within the Town, the key effluent quality requirements anticipated are listed in Table 4.  
 
 
 



  
 

Town of Erin Wastewater Class EA   May 2017 
Subsurface Disposal Alternative  Ainley Group, File No. 115157 
 8  
 

Table 4 – Potential Effluent Requirements Subsurface Disposal 

Parameter Concentration (mg/L) 
BOD5 10 
TSS 10 
NO3-N 2.5 

 
In contrast to the effluent requirements expected for the LSSDS, the effluent requirements for 